SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 13.10 dBm) ™M1[1] 12.50 dBm)
- 2.5102360 GHz - 2.5027230 GHZ]
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d T1 o - I " T b 12
e r, =il fir T 1 o T A Pl
d P |
o f 0
“10 4 T -10 di - |\
204 f 20d { )
A0 AR T : , Ly / P 3
G (= T L™ (v A AR J T
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.510236 GHz 13.10 dam ML 2.502723 GHz 12,50 dam
T 1 2,4971289 GHz 7.68 dam Oce Bw 17.782217782 MHz TL L 2497049 GHz 6.61 dBm Oce Bw 17.862137862 MHz
T2 1 2.5149111 GHz 7.09 darm T2 1 2.5149111 GHz 8.10 dam
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ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 56 dBm)| 12.15 dBm)
- 2.5886040 GHz - 2.5938790 GHZ]
™ Occ B 17.862137862 MHz ™ 17.902097902 MHz
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50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2588604 GHz 12,56 dam ML 2.503879 GHz 12.15 dam
T 1 2,5841289 GHz 6.74 dBm Oce Bw 17.862137862 MHz TL L 2584009 GHz 7.86 dBm Oce Bw 17.902097902 MHz
T2 1 2.601991 GHz 8.6 dam T2 1 2.5019111 GHz 6.95 dam
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Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.87 dBm| mili] 11.79 dBm|
20 2.6778420 GHZ| - 2.6842760 GHz
M1 Oce B 17.822177822 MHz Opg B 17.862137862 MHz
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60 d -60 db
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2677842 GHz 12.87 dBm ML 2.684276 GHz 11.79 dém
TL 1 2.671049 GHz 8.68 dém Oce Bw 17.822177822 MHz TL 1 2.671049 GHz 7.57 dBm Oce Bw 17.862137862 MHZ
T2 1 26688711 GHz 8.11 dém T2 1 2.6889111 GHz .83 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 2.26 dBm)| ™M1[1] 12.79 dBm)
- 2.49925900 GHz - 2.5014600 GHz]
10ce Bre 4.475524476 MHz 9.070929071 MHZ
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-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2,499259 GHz 12,26 dam ML 2,50146 GHz 12.79 dam
T 1 2,4962622 GHz 6.65 dBm Oce Bw 4.475524476 MHz TL L 2.4964645 GHz 7.75 dbm Oce Bw 9.070929071 MHz
T2 1 2.5007378 GHz 5.95 darm T2 1 2.5055355 GHz 7.30 dam
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Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum - pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.64 dBm) ™M1[1] 13.97 dBm)
- 2.59950000 GHz - 2.5946980 GHZ]
a1 Occ B 4.475524476 MHz |E!:\:Rw £.971028971 MHZ
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CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2593509 GHz 12,64 dam ML 2.504698 GHz 13.37 dam
T 1 2,5907622 GHz 5.73 dbm Oce Bw 4.475524476 MHz TL L 2,5855045 GHz 6.77 dBm Oce Bw £.971028971 MHz
T2 1 25052378 GHz 7.17 dam T2 1 2.5974755 GHz 5.93 dam
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Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.57 dBm| mili] 12.70 dBm|
20 2.68800900 GHz - 2.6857990 GHz
w1 OccBw 4.515484515 MHz ML Occ B 9.010989011 MHz
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60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2.668009 GHz 11.57 dBm ML 1 2.685799 GHz 12.70 dBm
TL 1 26852423 GHz 5.40 dBm Oce Bw 4.515484515 MHz TL 1 2.6B05045 GHz 6.70 dBém Oce Bw 9.010989011 MHz
T2 1 2.66897577 GHz .58 dbm T2 1 2.6895155 GHz 5.54 dBm
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ssamonias. FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 41

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.84 dBm) ™M1[1] 11.51 dBm)
- 2.4988550 GHz - 2.5079980 GHZ]
Occ B 13.426575427 MHz w1 OccBw 17.862137862 MHz
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-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.498855 GHz 11.84 dam ML 2.507998 GHz 11.51 dam
T 1 2,4967067 GHz 5.98 dBm Oce Bw 13.426573427 MHz TL L 2,4970889 GHz 6.38 dBm Oce Bw 17.862137862 MHz
T2 1 2.5102133 GHz 7.40 dam T2 1 2.514951 GHz 6.61 dam
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Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ectrum o =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.65 dBm) ™M1[1] 11.77 dBm)
0 2.5889840 GHZ| - 2.5093640 GHz
ML Occ B 13.456543457 MHz m Occ B 17.822177822 MHz
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-60 d 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2588984 GHz 12.65 dam ML 2.580364 GHz 11.77 dBm
TL 1 2,5662867 GHz 7.30 dBm Oce Bw 13.456543457 MHz TL L 2.5841209 GHz 5.22 dbm Oce Bw 17.822177822 MHz
T2 1 2.5997433 GHz 8.09 dam T2 1 2.501951 GHz 6.15 dam
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Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 2.03 dBm mili]
20 2.6763260 GHZ| - 2.687
] Oce B 18426573427 MHz occBw 17.862137862 MHz
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60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2676326 GHz 12.03 dBm ML 2.887353 GHz 10.13 dBm
T1 1 26757567 GHZ 6.42 dBm oce Bw 13.426573427 MHz T1 1 2.671049 GHz 5.68 dam oce Bw 17.8621378B62 MHz
T2 1 26691833 GHz .92 dbm T2 1 2.6889111 GHz .07 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum = s um 7
Ref Level 30.00 dBm  Offset 14,10 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 d!ﬂ!‘%‘” PURIOUS INE_ABS PABS 20 dh’_‘LI\P SPURIOUS LINE _ABS PAES
10 dem ﬂ 10 dém -
0 dm I{ ‘l 0dém J
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-10 dBm | l } ‘
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SPURIOUS_LINE_ABS 1 \ J’ k ‘
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-30 dBm M
AR x
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-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | aLimit 2,685 GHz 2.690 GHz 100.000 kHz 2.68569 GHz 20.35 dém -9.65 db
2,475 GHz 2.490 GHz 1.000 MHz 2.49040 GHz ~27.16 dem “12.16 dB 2650 GHz 2.691 GHz | 100,000 kHz 259001 GHe 217,86 dbm 56 dB
2490 GHz 2.495 GHz 1.000 MHz 249478 Gz -26.05 dém -13.05 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69126 GHz -26.44 dBm -16.44 dB
2:495 GHz 2,496 GHz 50.000 kHz 2.49600 GHz ~22.56 dbm -9.56 db 2.695 Gz 2.606 GHz 1,000 MHz 2.69545 GHz -36.76 dBm -23.76 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49531 GHz 1987 dem | -10.33d > 856 GHz 5716 GHz 1,000 Mz 5658630 GHe ~37.36 cbm ~12.56 b
. —
I - J1 £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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P um :%:‘ Sp um 7
Ref Level 30.00 dBm  Offset 14,10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 d!ﬂ!‘%‘” PURIOUS INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10dBm
0 dBm
-10 dam \_|
20 daam, T
SPURIOUS_LINE_ABS ]
-30 dBm
i M*’“ b } 40 dem— e T
50 dem
50 dam
-50 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit___|
__Rangelow | Rangeup | RBW | Fraguency |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8949 GHz 6.11 dBm -23.89 db
2.475 GHz 2.450 GHz 1.000 MHz 2.48916 GHz -32.59 dém -7.59 d& 2.690 GHz 2.691 GHz | 100.000 kHz 2.69002 GHz -28.44 dBm -18.44 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49293 GHz -25.52 dem -12.52 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69210 GHz -26.56 dBm -16.56 dB
2,495 GHz 2.496 GHz 50.000 kHz 249500 GHz -32.61 dém -19.61 dB 5 605 GH= 3 698 GH2 1.000 Mz 2.69510 GHz 32,63 dbm 1963 a8
2,498 GHz 2.501 GHz 100,000 kHz 2,50045 GHz 5.5 dem | -23.42 de .606 GHz 2.715 GHz 1.000 MHz 5.65816 GHz 35 57 dim Ci0B7 B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 41/

5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 14.10 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 14,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 dbife -uumh] IS LINE ABS PASS
10 dem- (m‘ 10 dBm |
0 dm { 0dém l
-10 dBm: l -10 dBm J
0 dam | ﬂ -20 dBm i
SPURIOUS_LINE_ABS | h ]
30 dom | 0 dBm ﬂ l‘
| m
408 ioa 1] 1 0 dem "
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | Powerabs |  Avimit |
_ Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | aLimit 2,685 GHz 2.690 GHz 100.000 kHz 2.68566 GHz 18.45 dBm -11.54 db
2.475 Gz 2.490 GHz 1.000 MHz 249008 GHz -38.06 dBm -13.06 dB 2.690 GHz 2.601 GHz | 100.000 kHz 2.69003 GHz -19.27 dBm -9.27 d8
2450 GHz 2.495 GHz 1.000 MHz 2.49479 GHz -25.22 dém -12.22 dé 2,691 GHz 2.695 GHz 1,000 MHz 2.69121 GHz -27.24 dbm “17.24 db
2,495 GHz 2,496 GHz 50.000 kHz 2,49500 GHz -23.58 dém -10.58 dB 595 CH= 2696 GHz 1,000 MHz 269517 GHZ 3729 dBm 2429 de
2,498 GHz 2.501 GHz 100,000 kHz 2,49532 GHz 1886 dem | 1134 > 856 GHz 5716 GHz 1,000 Mz 555658 GHe ~38.56 cbm 1568 db
) J i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.10 dB Mode Auto Sweep

Ref Level 30,00 dém  Offset 14.10 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit §heck PABS | SPURIGIECHNEKABS PAES
20 chihie _EPURIOUS LINE ABS PAES 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dBm 10 dBm
0 dém
-10 deém \_l
| |
SPURIOUS_LINE_ABS ]
-30 dBm -]
e oo
i s riiet -40 dBm
-50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B665 GHz 5.45 dBm -24.55 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49021 GHz -31.13 dém -6.13 d8 2.690 GHz 2.691 GHz | 100.000 kHz 2.69000 GHz -29.98 dBm -19.98 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49498 GHz -24.90 dém -11.90 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69222 GHz -27.12 dBm -17.12 de
2,455 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -33.27 dém -20.27 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69510 GHz 234.93 dBm 221,03 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49974 GHz .43 dBm -24.57 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69618 GHz 36,24 dbm “11.24 dB
—
Y —
) [ i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 41/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

sectrum =] sp um
Ref Level 30.00 dBm  Offset 14,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 vgPuwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_PURIOUS LINE ABS PASS
10 dBm: ﬂ 10 dBm i \
0 dm | L 0dem | ‘
-10 dBm -10 dBm |I ‘ \_|
0 dam | l -20 dBm i
SPURIOUS_LINE_ABS |
0 dBm
-30 dém f
" Y A oo i
h Sat
-50 dBm
-60 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit
_ Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,685 GHz 2.690 GHz 100.000 kHz 2.68567 GHz 18.25 dbm -11.75 de
2.475 GHz 2.490 GHz 1.000 MHz 2,49026 GHz -37.80 dém -12.80 d& 2,690 GHz 2.601 GHz | 100.000 kHz 2,69000 GHz -24.19 dBm -14.19 dB
2490 GHz 2.495 GHz 1.000 MHz 249322 Gz -33.09 dém -20.09 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69134 GHz -28.19 dem -18.19 d&
2.495 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -25.67 dBm -12.67 dB 595 CH= 2696 GHz 1,000 MHz 269502 GHz 37 94 dBm 2404 de
2.496 GHz 2.501 GHz 100,000 kHz 2.49637 GHz 1834 dem |16 > 856 GHz 5716 GHz 1,000 Mz 5 55644 GHe ~38.35 dhm 1335 db
Y —
i - J1 "

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

3| trum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.10 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 14.10 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
20 chihie _EPURIOUS LINE ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dBm 10 gBm
0 dBm F EE ]
-10 deém [ 10 dem ‘ \_|
o darn. | } -20 dBm T
SPURIOUS_LINE_ABS ]
30 dBm I ahasssind -30 dem vl
- MW w iy
L n I -40 dBm—
-50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68737 GHz 4.26 dBm -25.74 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49050 GHz -30.70 dém -5.70 d& 2.690 GHz 2.691 GHz | 100.000 kHz 2.69001 GHz -30.64 dBm -20.64 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49370 GHz -25.42 dém -12.42 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69187 GHz -28.02 dBm -18.02 d8
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -33.98 dBm -20.98 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69503 GHz 236.07 dBm Z23.07 db
2,496 GHz 2.501 GHz 100,000 kHz 2.49783 GHz 4,42 dBm -25.58 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69605 GHz -36.96 dbm “11.95 dB
—
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ssamonias. FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 41/ 10MHz / QPSK
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14.000 GHz 18.000 GHz 1.000 MHz 15.74053 GHz -34.38 dBm -9.38 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.71254 GHz -34.48 dBm -9.48 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.63577 GHz -33.04 dBm -8.04 dB 18.000 GHz 27,000 GHz 1.000 MHz 26.63777 GHz -32,94 dBm -7.94 dB
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10.000 GHz 14.000 GHz 1.000 MHz 12.83940 GHz -36.87 dbm -11.87 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.59075 GHz -36.68 dBm -11.68 db
14.000 GHz 18.000 GHz 1.000 MHz 15.73403 GHz -34.47 dBm -9.47 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.74203 GHz -34.25 dBm -9.25 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.62577 GHz -32.95 dBm -7.95 dB 18,000 GHz 27,000 GHz 1.000 MHz 26.61377 GHz -33.10 dBm -8.10 d&
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1.000 GHz 2,475 GHz 1.000 MHz 1.90966 GHz -39.64 dBm -14.64 dB 1.000 GHz 2,475 GHz 1.000 MHz 1.91188 GHz -39.47 dBm -14.47 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.81320 GHz -39.16 dBm -14.15 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.83300 GHz -39.06 dBm -14.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -33.64 dBm -8.64 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99825 GHz -33.84 dBm -8.84 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.96376 GHz -37.84 dBm -12.84 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.37285 GHz -37.77 dBm -12.77 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.50085 GHz -36.83 dbm -11.83 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.57175 GHz -36.70 dBm -11.70 db
14.000 GHz 18.000 GHz 1.000 MHz 15.73303 GHz -34.40 dBm -9.40 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.71654 GHz -34,31 dBm -9.31 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.64177 GHz -33.05 dBm -8.05 dB 18.000 GHz 27,000 GHz 1.000 MHz 26.64977 GHz -33.01 dBm -8.01 d&
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18.000 GHz 27.000 GHz 1.000 MHz 26.62977 GHz -33.06 dBm -8.06 dB 18.000 GHz 27,000 GHz 1.000 MHz 26.63877 GHz -33.12 dBm -8.12 d&
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30.000 MHz 1.000 GHz 1.000 MHz 953.22089 MHz -41.84 dbm -16.84 dB 30,000 MHz 1,000 GHz 1.000 MHz 920.25737 MHz -41.71 dBm -16.71 db
1.000 GHz 2,475 GHz 1.000 MHz 1.91224 GHz -39.66 dBm -14.66 dB 1.000 GHz 2,475 GHz 1.000 MHz 1.90856 GHz -39.66 dBm -14.66 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.83713 GHz -39.15 dBm -14.15 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.85750 GHz -39.12 dBm -14.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -33.64 dBm -8.64 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99875 GHz -33.85 dBm -8.85 dB
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14.000 GHz 18.000 GHz 1.000 MHz 15.70704 GHz -34.49 dBm -9.49 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.73153 GHz -34.24 dBm -9.24 dB
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3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -34.04 dBm -9.04 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.61181 GHz -37.72 dBm -12,72 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.84589 GHz -36.89 dBm -11.85 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.73453 GHz -34.24 dBm -9.24 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.63727 GHz -32.89 dBm -7.80 dB
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1.000 GHz 2,475 GHz 1.000 MHz 1.90856 GHz -39.71 dBm -14.71 dB 1.000 GHz 2,475 GHz 1.000 MHz 1.90413 GHz -39.85 dBm -14.85 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.80181 GHz -39.04 dBm -14.04 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.85665 GHz -39.10 dBm -14.10 dB
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14.000 GHz 18.000 GHz 1.000 MHz 15.73103 GHz -34.30 dBm -9.30 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.73903 GHz -34,38 dBm -9.38 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.58527 GHz -33.04 dBm -8.04 dB 18.000 GHz 27,000 GHz 1.000 MHz 26.61127 GHz -32,94 dBm -7.94 dB
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